

**ATLANTA**  
Corporate Headquarters  
3945 Lakefield Court  
Suwanee, GA 30024  
(770) 866-3200 FAX (770) 866-3259



April 04, 2012

Mark Parrott  
Finish Line Products, Inc.  
747 Tucker Rd.  
Winder, GA 30680



RE: PLM Sample Analysis

Finish Line Asbestos Content



Dear Mr. Parrott:

Enclosed is a summary and the analysis of the 3 samples which were delivered to MAS, LLC. on April 03, 2012. It was requested that we analyze these samples using polarized light microscopy (PLM) to determine the percentage of asbestos.

The samples were analyzed in accordance with EPA document 600/R-93/116, 'Method for the Determination of Asbestos in Bulk Building Materials'. These analysis results relate only to the specific items analyzed. Any partial reproduction of the Bulk Analysis Report may not be made without the consent of MAS, LLC. This report may not be used to imply product endorsement or certification by MAS, LLC., the National Voluntary Laboratory Accreditation Program, EPA, or the U.S. Government.



Materials Analytical Services appreciates this opportunity to have been of service to you. We look forward to working with you on future projects.



Sincerely,

A handwritten signature in blue ink, appearing to read "W B Egeland".


William B. Egeland, P.G.

Enc. M54952





MAS, LLC  
 3945 LAKEFIELD COURT  
 SUWANEE, GA 30024  
 (770) 866-3200

Client: Finish Line Products, Inc.  
 Job Name: Finish Line Asbestos Content  
 Job Number:  
 Reviewer: 

Summary of Results of analysis by Polarized Light Microscopy (PLM)

CLIENT #	MAS ID # - SPL #	COMMENTS	MATERIAL	ANALYSIS
1	M54952-001	Actinolite/Tremolite non-asbestiform fragments observed. X = Materials detected.	all purpose ready mix joint compound	NO ASBESTOS OBSERVED
2	M54952-002	Actinolite/Tremolite non-asbestiform fragments observed. X = Materials detected.	extreme ready mix joint compound	NO ASBESTOS OBSERVED
3	M54952-003	Actinolite/Tremolite non-asbestiform fragments observed. X = Materials detected.	finish coat	NO ASBESTOS OBSERVED



**MAS, LLC  
PLM ANALYSIS**

**Proj#-Spl#** M54952 - 001      **Analyst** Paul Hess      **Date** 4/4/2012  
**ClientName** Finish Line Products, Inc.      **ClientSpl 1** \_\_\_\_\_  
**Location** \_\_\_\_\_  
**Type\_Mat** all purpose ready mix joint compound  
**Gross** Wet white mass fine grained compound  
**Visual** \_\_\_\_\_

**OPTICAL DATA FOR ASBESTOS IDENTIFICATION**

<b>Morphology</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Pleochroism</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Refract Index</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Sign^</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Extinction</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Birefringence</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Melt</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Fiber Name</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>

**ASBESTOS MINERALS**

**EST. VOL. %**  
NO ASBESTOS OBSERVED

Chrysotile.....	<input type="text"/>
Amosite.....	<input type="text"/>
Crocidolite.....	<input type="text"/>
Tremolite/Actinolite.....	<input type="text"/>
Anthophyllite.....	<input type="text"/>

**OTHER FIBROUS COMPONENTS**

<input type="text"/>	<input type="text"/>
<input type="text"/>	<input type="text"/>
<input type="text"/>	<input type="text"/>
<input type="text"/>	<input type="text"/>
<input type="text"/>	<input type="text"/>

**NON FIBROUS COMPONENTS**

Opagues	<input checked="" type="checkbox"/>
Mineral grains	<input checked="" type="checkbox"/>
Binder	<input checked="" type="checkbox"/>

**Binder Description** \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_

**Comments** Actinolite/Tremolite non-asbestiform fragments observed. X = Materials detected.  
 \_\_\_\_\_  
 \_\_\_\_\_

The method detection limit is 1% unless otherwise stated.

**MAS, LLC  
PLM ANALYSIS**

**Proj#-Spl#** M54952 - 002      **Analyst** Paul Hess      **Date** 4/4/2012  
**ClientName** Finish Line Products, Inc.      **ClientSpl 2** \_\_\_\_\_  
**Location** \_\_\_\_\_  
**Type\_Mat** extreme ready mix joint compound  
**Gross** Wet white mass fine grained compound  
**Visual** \_\_\_\_\_  
 \_\_\_\_\_

**OPTICAL DATA FOR ASBESTOS IDENTIFICATION**

<b>Morphology</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Pleochroism</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Refract Index</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Sign^</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Extinction</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Birefringence</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Melt</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>
<b>Fiber Name</b>	<input type="text"/>	<input type="text"/>	<input type="text"/>

**ASBESTOS MINERALS**

**EST. VOL. %**  
NO ASBESTOS OBSERVED

Chrysotile.....	<input type="text"/>
Amosite.....	<input type="text"/>
Crocidolite.....	<input type="text"/>
Tremolite/Actinolite.....	<input type="text"/>
Anthophyllite.....	<input type="text"/>

**OTHER FIBROUS COMPONENTS**

<input type="text"/>	<input type="text"/>
<input type="text"/>	<input type="text"/>
<input type="text"/>	<input type="text"/>
<input type="text"/>	<input type="text"/>
<input type="text"/>	<input type="text"/>

**NON FIBROUS COMPONENTS**

Opaques	<input checked="" type="checkbox"/>
Mineral grains	<input checked="" type="checkbox"/>
Binder	<input checked="" type="checkbox"/>

**Binder Description** \_\_\_\_\_  
 \_\_\_\_\_  
 \_\_\_\_\_

**Comments** Actinolite/Tremolite non-asbestiform fragments observed. X = Materials detected.  
 \_\_\_\_\_  
 \_\_\_\_\_

The method detection limit is 1% unless otherwise stated.

